

8/4/04
11:00**Royal Infirmary of Edinburgh**

51 Little France Crescent, Old Dalkeith Road, Edinburgh, EH16 4SA. Telephone: 0131 242 1000

To: DR RR JAMIESON
BRIDGETON HEALTH CENTRE
201 ABERCROMBY STREET
GLASGOW

Admission date: 23/03/2004
Discharge date: 29/03/2004
Consultant: Dr Alastair MacGilchrist

Ward: 206

Our reference: MT/LC

G40 2DA

Name: **VICTOR TAMBURRINI**

Number: 620109706M

Address: 284E LONDON ROAD
GLASGOW
G40 1PT

CHI no:
D.O.B.: 27/04/1957

LIVER /
ICD LSA 1200990000

No Complications

1 April 2004

DIAGNOSIS;

1. Hep C and alcohol induced liver failure requiring transplant 2002
2. Biliary leak and stricture
3. Recurrent hepatitis C related to cirrhosis
4. Decompensated hepatitis C related to cirrhosis
5. Re-transplant - 04/02/04
6. Post-op complicated by peritonitis due to leaking entero-enterostomy 12 days post transplant requiring re-fashioning of entero-enterostomy

Mr Tamburrini was admitted for investigation of his latered lvier function tests. He had a normal liver ultrasound. A liver biopsy was performed. Verbal report suggested no evidence of no obvious acute cellular rejection, and ther was no evidence of hepatitis C recurrence either. On review by Dr Bathgate, it was felt that we should treat Mr Tamburrini as likely Hep c recurrence. He was started on 90 mcg of pegulated Interferon Alpha plus 600 mg of Ribaviron daily. We also started Erythropoientin 3000 units 3 times week subcutaneously. Mr Tamburrini was given weekend leave and represented on Monday for his Hep C education by the Hep C nurse. During his stay his Tacrolimus level was noted to be markedly elevated at 21 on the 26th March 2004, as such his dose of Tarolimus was held for 2 doses and his dose of Tacrolimus reduced to 1 mg mane and 0.5 mg nocte.

Medications on discharge -

Tacrolimus 1 mg mane - 0.5 mg nocte
Azathioprine 100 mg od
Ranitidine 150 mg od
Fluconazole 100 mg od

Atenolol 50 mg od
Ferrous Sulphate 1 tab tds
Ganciclovir 1 gram tds
Cotrimoxazole 480 mg od
Pegulated Interferon 90 mg subcutaneously once weekly
Ribaviron 400 mg mane - 200 mg nocte
Erythropoietin 3000 units 3 times weekly
Amlodipine 5 mg od
Prednisolone 5 mg od

Mr Tamburrini will be reviewed on the 8th April 2004.

(Marcus Teo
Specialist Registrar to Dr Alastair MacGilchrist

Copy to: Dr A Stanley
Consultant Physician
Royal Infirmary
Glasgow

Mr KK Madhavan
Consultant Surgeon
SLTU